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Protocol of initied type testing No. P/0108/11

(0 Subject of testing: Insulating glass units

\2. Producer: EFFECT GLASS S.A.
Hauke - Bosaka 2 Street, 25-214 Kielce

V'3, Principal orderer: EFFECT GLASS S.A.
Hauke - Bosaka 2 Street, 25-214 Kielce

4. Base of testing: PN-EN 1279 - 2
PN-EN 1279 - 3
PN-EN 1279 - 4

. Judgement: Initial type testing obtained positive resuit.

. The Basic of judgement: Test Report No. 113.W.06.a.AK, 113.W.06.c.AK dated
: 11.12.2006, 113.W.06.b.AK dated 27.11.2006
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